
10

10

11

11

7

7

121212 13

6

8

7

7

Vis d'origine
Original screws

Vis d'origine
Original screws

3333 4 54

1

2222

Garder la patte de fixation 
ainsi que les Vis d'origine

Keep the fixing tab as well 
as the original screws 

No. 
ARTICLE

NUMERO DE 
PIECE DESCRIPTION QTE

1 PT0039 PART--DESC 1
2 FOVEM10T Ecrou cage M10 4

3 FOVVHM10X25 Vis / screw HM10x25 8

4 FOVRM10 Rondelle / Washer M10 16

5 FOVEM10S Ecrou freiné / stop nut 
M10 8

6 FOVVHM8X140 Vis /Screw HM8X140 2
7 FOVRM8 Rondelle / Washer M8 6

8 FOVEM8S Ecrou freiné / Stop nut M8 2

9 PTF027 PART--DESC 1

10 BLA23A PART--DESC 2

11 FOVVHM8X25 Vis /Screw HM8x25 2

12 FOVEM6S Ecrou freiné / stop nut M6 3

13 FOVRM6 Rondelle / Washer M6 3

Plan propriété de la société DREAM TEAM CAR, ne peut être reproduit ni 
divulgué, même partiellement, sans notre accord écrit préalable.

Company ownership plan DREAM TEAM CAR, can not be reproduced or 
disclosed, even partially, without our prior written.

IMPORTANT: N4-OFFROAD dégage toute responsabilité de la bonne réalisation du montage des pièces. La personne qui réalise l'installation se déclare être compétente pour la réalisation de utes les interventions nécessaires: positionnement, découpe, serrage, soudure... 

CAUTION: N4-OFFROAD shall accept no liabilty with regard to the fitting of the parts. It is understood that the fitter has the necessary skills to fulfil all the tasks required to fit the parts: positioning, cutting, clamping, welding...
ATENCION: N4-OFFROAD declina toda responsabilidad por la correcta ejecución del montaje de las piezas. La persona que lleve a cabo la instalación se declara competente para realizar todas las intervenciones necesarias para la misma: colocación, corte, apriete, soldadura...
ATTENZIONE: N4-OFFROAD declina qualsiasi responsabilità in merito alla corretta realizzazione del montaggio dei pezzi. La persona che esegue l'installazione dichiara di essere in grado di effetuare tutti gli interventi necessari alla realizzazione: posizionamento, taglio, serraggio, saldatura...
ACHTUNG:  N4-OFFROAD lehnt jede Verantwortung für die ordnungsgemäße Beendigung der Installation der Teile. Die Person, die die Installation ausführt erklärt verantwortlich für die Herstellung aller notwendigen Eingriffe: Positionierung, Schneiden, Klemmen, Schweißen ... Made in France

www.N4-OFFROAD.com

Réf. Kit :Application :
Kit montage treuil
Winch mounting kit

FORD RANGER PX 3 Date :Ind: 00 23/06/2021
KMT032



Instructions de montage

Vérifier le contenu de ce kit de montage avec la liste ci-dessus.
Retirer la calandre et le pare-chocs, conservez la visserie.
Enlever le support de capteur et installer la nouvelle fixation.
Placer la platine de treuil sur le châssis avec la visserie d'origine de la traverse de renfort.
Installer les fixations latérales et la visserie avant de procéder aux serrages de la boulonnerie.
Finir l'installation du treuil.
Présenter le pare-chocs pour effectuer la découpe.
Remonter le pare-chocs et la calandre.

Fitting instructions

Check the contents of this assembly kit with the list above.
Remove the grille and the bumper, keep the hardware.
Remove the sensor bracket and install the new bracket.
Place the winch plate on the frame with the original bolts of the reinforcing cross member.
Install the side fasteners and hardware before tightening the bolts.
Finish installing the winch.
Present the bumper to make the cut.
Refit the bumper and the grille. 

Instrucciones de montaje

Compruebe el contenido de este kit de montaje con la lista anterior.
Retire la rejilla y el parachoques, guarde los accesorios.
Retire el soporte del sensor e instale el nuevo soporte.
Coloque la placa del cabrestante en el marco con los pernos originales del travesaño de refuerzo.
Instale los sujetadores laterales y los herrajes antes de apretar los pernos.
Termine de instalar el cabrestante.
Presente el parachoques para hacer el corte.
Vuelva a montar el parachoques y la rejilla. 

Istruzioni di montaggio

Controllare il contenuto di questo kit di montaggio con 
l'elenco sopra.
Rimuovere la griglia e il paraurti, conservare l'hardware.
Rimuovere la staffa del sensore e installare la nuova staffa.
Posizionare la piastra del verricello sul telaio con i bulloni 
originali della traversa di rinforzo.
Installare i dispositivi di fissaggio laterali e la bulloneria prima di 
serrare i bulloni.
Completa l'installazione del verricello.
Presentare il paraurti per effettuare il taglio.
Rimontare il paraurti e la griglia. 

Montageanleitungen

Überprüfen Sie den Inhalt dieses Bausatzes mit der obigen Liste.
Entfernen Sie den Kühlergrill und die Stoßstange, behalten Sie die Hardware.
Entfernen Sie die Sensorhalterung und installieren Sie die neue Halterung.
Setzen Sie die Windenplatte mit den Originalschrauben des Verstärkungsquerträgers auf den Rahmen.
Installieren Sie die seitlichen Befestigungselemente und Befestigungsteile, bevor Sie die Schrauben festziehen.
Beenden Sie die Installation der Winde.
Präsentieren Sie die Stoßstange, um den Schnitt zu machen.
Stoßstange und Kühlergrill wieder anbringen. 

Plan propriété de la société DREAM TEAM CAR, ne peut être reproduit ni 
divulgué, même partiellement, sans notre accord écrit préalable.

Company ownership plan DREAM TEAM CAR, can not be reproduced or 
disclosed, even partially, without our prior written.

IMPORTANT: N4-OFFROAD dégage toute responsabilité de la bonne réalisation du montage des pièces. La personne qui réalise l'installation se déclare être compétente pour la réalisation de utes les interventions nécessaires: positionnement, découpe, serrage, soudure... 
CAUTION: N4-OFFROAD shall accept no liabilty with regard to the fitting of the parts. It is understood that the fitter has the necessary skills to fulfil all the tasks required to fit the parts: positioning, cutting, clamping, welding...
ATENCION: N4-OFFROAD declina toda responsabilidad por la correcta ejecución del montaje de las piezas. La persona que lleve a cabo la instalación se declara competente para realizar todas las intervenciones necesarias para la misma: colocación, corte, apriete, soldadura...
ATTENZIONE: N4-OFFROAD declina qualsiasi responsabilità in merito alla corretta realizzazione del montaggio dei pezzi. La persona che esegue l'installazione dichiara di essere in grado di effetuare tutti gli interventi necessari alla realizzazione: posizionamento, taglio, serraggio, saldatura...
ACHTUNG:  N4-OFFROAD lehnt jede Verantwortung für die ordnungsgemäße Beendigung der Installation der Teile. Die Person, die die Installation ausführt erklärt verantwortlich für die Herstellung aller notwendigen Eingriffe: Positionierung, Schneiden, Klemmen, Schweißen ... Made in France

www.N4-OFFROAD.com

Date :Ind: 00 23/06/2021

KMT032
Réf. Kit :Application :

Kit montage treuil
Winch mounting kit

FORD RANGER PX 3
feuille: 2 / 3

Plan propriété de la société DREAM TEAM CAR, ne peut être reproduit ni 
divulgué, même partiellement, sans notre accord écrit préalable.

Company ownership plan DREAM TEAM CAR, can not be reproduced or 
disclosed, even partially, without our prior written.

IMPORTANT: N4-OFFROAD dégage toute responsabilité de la bonne réalisation du montage des pièces. La personne qui réalise l'installation se déclare être compétente pour la réalisation de utes les interventions nécessaires: positionnement, découpe, serrage, soudure... 
CAUTION: N4-OFFROAD shall accept no liabilty with regard to the fitting of the parts. It is understood that the fitter has the necessary skills to fulfil all the tasks required to fit the parts: positioning, cutting, clamping, welding...
ATENCION: N4-OFFROAD declina toda responsabilidad por la correcta ejecución del montaje de las piezas. La persona que lleve a cabo la instalación se declara competente para realizar todas las intervenciones necesarias para la misma: colocación, corte, apriete, soldadura...
ATTENZIONE: N4-OFFROAD declina qualsiasi responsabilità in merito alla corretta realizzazione del montaggio dei pezzi. La persona che esegue l'installazione dichiara di essere in grado di effetuare tutti gli interventi necessari alla realizzazione: posizionamento, taglio, serraggio, saldatura...
ACHTUNG:  N4-OFFROAD lehnt jede Verantwortung für die ordnungsgemäße Beendigung der Installation der Teile. Die Person, die die Installation ausführt erklärt verantwortlich für die Herstellung aller notwendigen Eingriffe: Positionierung, Schneiden, Klemmen, Schweißen ... Made in France

www.N4-OFFROAD.com

Date :Ind: 23/06/2021

KMT032
Réf. Kit :

feuille: 2 / 3


	NOTICE
	Vue de mise en plan1

	NOTICE 2

